CKXF=FINTOITWAIVF

iy

MPC6W
(="' ) X

FO IR RS ©

S B E WS NG E ks TN

Fa I i5 T363 EEXTE@E)mE2TE 9 O3 7 B0480T7) 118160 @048 (771) 1529 T
B T & =018-01 HEBEHFMNSBAAEPIFRFR/ F203 B0184 (43) 4160 t) @ 0184 (43) 4120 ‘ AR
i 3 £ & =:018-01 WEEBHMBHBHABEPTFRFR./ F203 B0184 (43) 4160 () 0184 (43) 4120

F E £ P =025 EFEREETLELNNMAE2 9 @0 3 10198 (24)3618 @ 0198 (24) 9524 .

2 8 ¥ P 994 ) LWFEEXETAFAHFEA3 92001 @0236 (54) 0681 BN 0236 (54) 7387

E B X P @960-61 EEEEEmMHEBx—B& 101 80245 (63) 0885 @0 0245 (53) 6768

=oe # O 3940-11 HBEERDEDEBEFRE26 17 20258 (23) 1329 @ 0258 (23) 1354

B2 X FA 388 EBSEHHE/,HHEIII4L4 9606 B026(293)4888 @ 026 (292) 0815 _1

B R PR &310 Bk EHEBRBETHWL 1 82 8 B029 (241) 3751~2 @029 (241) 3752 -

K &2 % P &322 I A B B ﬁ‘ 2 6 4 5 O 4 B0289(76) 0187 E) 0289 (76) 0069

E B £ FF ®©379-21 B E B E MR KXKEMNDITS 3 B0272(68) 3119 @ 0272 (68) 3862

M & 3 FR T424 HE B ESkmit 5 ®3 01 6 B0543 (64) 9454 M 0543 (66) 35636

o2 % P T409-38 WE B SR REREEXE L2325  &0552 (75) 6172 ~3 @ 0552 (75) 6173

;S - S ®501-62 WEEPEMMEBEHHBHEI 7001 w058 (393) 0041 €1 058 (391) 3014 ‘

W =2 E P =816 EEEERMEZEAF LARG64801 B092 (673)7110 0 092 (573) 7680

A kS EERS '

&790 BESHIUTEPEEI1I®2 301 8 B089(973)2325 @ 089 (971) 2563 £ |

BEEATE |
Cwrg T & B B )
BAES |

3997-03-0300-1C

PAPS

r=tatka\ S 41

e TR




At

= 2=yl aur—2 - FIUULN—BE FSURAZwLaUE—2 - FIUILN—EIR
AR MISGION CASE & 'CHANGE LEVER GROUP A . TRANSMISSION CASE & CHANGE LEVER GROUP
RiFs| a2—F &= #h i # i i i &
No. CODE No. PARTS NAME QTY REMARKS
A-01 143 0003 000 M ARIWTATVY TRANSMISSION ASSY 1
A-1 | 144 0151 001 | S w3y —A L CASE L |
A-2 | 144 0152 001 | S w¥ars—A R CASE R 1
A-3 | 9BT 0800 803 | Rn b MB %38 ¢ BOLT MEx8 ¢ 1
A- 4 | MO7 0118 000 | A zawItyF2 PACKING 1
A-5 | M60 0116 000 | Farwatlr PLUG, oil 1
A-6 | 138 0313 000 | 7 &X—waw hAii— COVER, shifter rod 1
A-7 | 143 0357 000 | 7 &—uav b0 HOLDER, shifter rod 1
A-8 [9SB 0800 000 | 2w b8 BALL, steel 08 1
A-9 | 143 0375 000 | 74—y hA 54 SPRING 1
A-10 | M67 0317 000 | /8w C PACKING C 1
A-11 | M67 0318 000 | A b BOLT 1
A-12 | 9BT 0801 803 | &R/ b M8 x 18 ¢ BOLT M8 x 18 ¢ 4
A-13 | 9OW 0816 200 | »— T w i M§ WASHER, seal M8 14
A-14 | 144 0351 001 | 7 &—uaw b L ROD, shifter L 1
A-15 | 143 0352 000 | ¥7&—74—2 L FORK, shifter L. 1
A-16 | 9SP 0402 205 | RSV T PIN, spring 1
A-17 | MO7 0313 001 | 7 4&—uaw hawisy ¥ PACKING, shifter rod 2
A-18 | 143 0353 000 | 7 &—uawv b H ROD, shifterrod H 1
A-19 | 143 0354 000 | ¥7&—74—2 H FORK, shifter H 1
A-20 | 9ST 0302 003 | 7Y PIN, split 1
A-21 [9SB 0800 000 | awFa 08 BALL, steel 08 1
A-22 | MO7 0314 000 | 7 &—uaw hFosth SPRING 1
A-23 [ MO7 0314 010 | 7 &Z—waw bA /3% B SPRING B 1
A-24 | 9SW 1000 003 | 73444 A% M10 WASHER, spring  M10 2
A-25 | ONT 1000 013 | v b M10 P125 | NUT M10 P125 | 2
A-26 | 144 0352 000 | @—& V) —>7&—av b ROD, rotary shifter 1
A-27 [ 143 0356 000 | @—& V=T R—TF4—2 FORK, rotary shifter 1
A-28 | 143 0375 000 | 7 &—v v bAoA SPRING 1
A-29 | 9SB 0800 000 | avFow 8 BALL, steel 08 1
A-30 | 9ST 0302 003 | 7Y ¥ PIN, split 1
A-31 | MO7 0313 001 | 7 & —aw hawiwFd PACKING, shifter rod 2
A-32 | 9SW 1000 003 | 2s32HA4 % M10 WASHER, spring  M10 2
A-33 | 9NT 1000 013 |+ b M10 P125 | NUT MI10 P125| 2
A-34 | M81 0271 000 | F=2 2304 E SPRING, chain upper 2
A-35 | 144 0355 001 | 7 >rFA v A GUIDE, plate A 1
A-36 | 143 0367 000 | 7 kAR AR wos— STOPPER, guide plate 1
A-37 | 143 0368 000 | A b wss— B STOPPER B 1
A-38 | ONT 0600 003 |+ b M6 NUT M6 2
A-39 | 144 0356 001 | F= 27 FA 3 GUIDE, change plate 1




S Sy a2 F UYL — B FSURTyLaUE—2R - F 1YL~
A . TR GO CasE & "CHANGE LEVER GROUP A . TRANSMISSION CASE & CHANGE LEVER GROUP
AHES| 2-F &S 0 i # Bk B i &
No. CODE No. PARTS NAME Q' TY| REMARKS
A-40 | 143 0370 001 | A bwrs—k w3 SPRING, stopper 2
A-41 | 9BT 0802 003 | An b M8 x 20 ¢ BOLT M8 x 20 ¢ 4
A-42 | 9SW 0800 003 | 73444 % M8 WASHER, spring M8 4
A-43 | 9BT 0801 603 | A b ME =16 ¢ BOLT M8 x 16 ¢ 4
- A-44 | 9SW 0800 003 | /3B H A M8 WASHER, spring M8 4
A-45 [ 9NT 0800 003 | v b M8 NUT M8 4
A-46 | 143 0372 000 | Fz>PLii— =F1U (8 GRIP, change lever (black) 1
A-47 | 143 0360 002 | F=PLox— LEVER, change 1
A-48 | 143 0361 000 | Fxz¥LIs— AHT HOLDER, change lever 1
A-49 | 9CD 0602 003 | +FARfMM/NAY MEx20 ¢ SCREW M6 % 20 ¢ 4
A-50 | 143 0373 000 | F=>PLoax—=FY () GRIP, change lever (red) 1
A5l [ 143 0365 002 | @—&XVU—F =T LIs— LEVER, rotary change 1
A-52 | 143 0361 000 | FxzrPLos—FHx HOLDER, change lever 1
A-53 | 8MA 0189 000 | F =T Lii—v—2 MARK 1

12 2(R)




B FSUOZAZviavFEY (1) BiE

- TRANSMISSION GEAR (1) GROUP

RH#HESE| a—F &Hs il i & Ei HEt 5 &
No. CODE No. PARTS NAME Q TY| REMARKS
B-1 |144 0250 001 | a7 SHAFT, main 1
B-2 | 144 0260 000 | =¥ 27 F%F 31 GEAR, main shaft 31 1
B-3 |9NB 2126 102 | =— F A7 227 KT212610 BEARING, needle KT212610| 1
B-4 |MI3 0216 000 | ¥4 K& S5 wFH¥H S WASHER 1
B-5 |9BB 6204 000 | AR—nx7 D) #6204 BEARING, ball #6204 1
B- 6 |9RR 4700 005 | AF+wFY) 2 R-47 RING, snap R-47 1
B-7 |90S 2047 0702 | A v—iv SC-20477 SEAL, oil SC-20477 1
B-8 |144 0261 000 | ©—X)—FxTFF GEAR, rotary change 1
B-9 | 143 0251 001 | F=>oF¥F H GEAR,change H 1
B-10 | 141 0212 001 | F=>oFF L: GEAR,change L 1
B-11 |9BB 6203 000 | R—ixy 2 #6203 BEARING, ball #6203 1
B-12 | 9RR 4000 005 | AFwF Y 27 R-40 RING, snap R-40 1
B-13 | 9SC 4000 700 | ¥—nF ¥ v b 40x7 CAP, seal ¢ 40x7 1
B-14 [9SC 3500 700 | —nFr v/ $35%7 CAP, seal 03Hx7 1
B-15 |9RR 3500 005 | AFv 7V R-35 RING, snap R-35 2
B-16 | 9BB 6003 000 | "n—nx7 U & #6003 BEARING, ball #6003 1
B-17 | 144 0262 000 | 2¥Zwu—4& ) —F% GEAR, second 1
B-18 |9NB 2024 172 | =— FART U 7 BEARING, needle 2
B-19 | 143 0263 000 | 2¥ 2 A2 — COLLAR, second 1
B-20 | MI13 0216 000 | ¥4 KZZvFTI7HH A WASHER 1
B-21 | 143 0255 000 | 227 C GEAR,second C 1
B-22 | 143 0254 000 | 2> 2 %F¥ GEAR, second 1
B-23 | 141 0223 001 | 2¥ 2 Ao — A COLLAR A 1
B-24 | 143 0253 001 | 2% SHAFT, second 1
B-25 |90S 1735 0702 | A A nr—v SC-17357 SEAL, oil SC-17357 1
B-26 | 143 0257 000 | /swZ2oZ7 SHAFT, back 1
B-27 | 144 0255 000 | 73w Z7 ¥ GEAR, back 1
B-28 | MI3 0227 001 | 23w 2 3aoHh 4 WASHER 1
B-29 | M52 0247 000 | Fowwi+y 12 (Y H) WASHER 12 (out) 2
B-30 | M52 0248 000 | kv owy 12 (UF) WASHER 12 (in) 1
B-31 |9NB 1822 162 | =— KARF7 Y 7 BEARING, needle 2
B-32 | 9SW 1200 003 | /s44H4 % MI12 WASHER, spring  M12 2
B-33 | 9NT 1200 013 | v b M12 PIL5 NUT M12 P15 1
B-34 | 141 0226 000 | 327 F¥¥F GEAR, third 1
B-35 122 0220 000 | 3¥ 7% SHAFT, third 1
B-36 | 122 0222 000 | 75— B COLLAR B 1
B-37 | MO7 0217 001 | ¥4+ A WASHER A 2
B-38 | M07 0234 002 | A VYF ¥+ T biswF PACKING 2
B-39 | MO07 0313 001 | &7 &—mw hIoiwF PACKING 2
B-40 | 9NB 2226 132 | =— K71 & KT-222613 | BEARING, needle KT-222613| 2




B FSOAZwavFER (1) BiR

. TRANSMISSION GEAR (1) GROUP

RHES| a—F &5 B i 2 i i i =
No. CODE No. PARTS NAME Q TY| REMARKS
B-41 | 9NT 1000 013 | +¥ b MI10 P125| NUT MI0 P1.25 | 2
B-42 | 9SW 1000 003 | 7sF4F4 & MI10 WASHER, spring  M10 2
B-43 | 144 0252 000 | >+ 7 L AXLE L 1
B-44 | 144 0253 000 | >+ 7 R AXLE R 1
B-45 |90S 2552 1204 | A A w¥—n TCFY356212 | SEA, oil TCFY356212 2
B-46 | 9RR 5200 005 | AFv 7Y > R-62 RING, snap R-62 2
B-47 | 9BB 6205 000 | R—_7 VY7 #6205 BEARING, ball #6205 2
B-48 | 144 0254 000 | v+ Z¥¥ GEAR, axle 1
B-49 | M40 2118 001 | E=F>FF GEAR, pinion 4
B-50 | M40 2119 000 | #Z— COLLAR 4
B-51 | M40 2120 000 | E=F>F¥ i HOLDER, pinion gear 1
B-52 | 9SW 0800 003 | /334 #H + M8 WASHER, spring M8 6
B-53 | 9NT 0800 003 | +v b M8 NUT M8 6
B-54 | 143 1051 000 | Fv—FHKAAL T — COLLAR 1
B-55 | M66 1013 000 | Fv—F7 54w b BRACKET, brake 1
B-56 | 143 1052 000 | Fv—F K &— HOLDER, brake 1
B-57 | M66 1015 000 | Fv—F 7 &X,8wF PACKING 1
B-58 | 143 1053 000 | v —F FZ A DRUM, brake 1
B-59 | M07 0813 000 | F—V—FHH#H % WASHER 1
B-60 |9BK 0601 653 | /six#YFHi b  Mbx16¢ BOLT, w/washer M6 x 16 ¢ 1
B-61 | M66 1016 000 | Fv—F 7 X COVER, rake 1
B-62 | 9SW 0600 003 | 23444 A M6 WASHER, spring M6 3
B-63 | 9CR 0602 503 | @F~Ra%H M6 x 25 ¢ SCREW M6 x 25 ¢ 2
B-64 | 9BT 0603 093 | mwAhZ7HYFHRLb M6x30¢ | BOLT M6 x 30 ¢ 1
B-65 | 9BT 0603 503 | A b M6 % 35 ¢ BOLT M6 = 35 ¢ 1
B-66 | ONT 0600 003 | +v b M6 NUT M6 1
B-67 | 143 0857 000 | #7 VU KAFw bk NUT 1




FSURSwLavF (1) BfR C FSUOA=Zwv 3 T (0) BEiER
C . TRANSMISSION GEAR (1) GROUP . TRANSMISSION GEAR (I ) GROUP
Ri#HS| a—F HS R i # i i i &
No. CODE No. PARTS NAME QTY REMARKS
C-1 144 0256 000 | a4Awo2 SHAFT, tiller 1
C-2 | 144 0257 000 | a4 T h5— COLLAR, tiller shaft 1
C-3 | 9BB 6205 000 | R—nx7 VU #6205 BEARING, ball #6205 2
C-4 | 9RR 5200 005 | AFwFV) 2 S52 RING, snap S52 2
- C-5 |90S 2552 1510| A4 wr—i WD-255215 | SEAL,oil WD-255215| 1 =
C-6 | 143 0260 000 | v—& ) —2 2% SHAFT, rotor 1
C-7 | 9NB 2024 172 | =— Rax7 Y 227 KT202417 BEARING, needle KT202417| 2
C-8 | 144 0259 000 | A7 a4y bYF¥Yy GEAR, w/sprocket 1
C-9 | 143 0262 000 | m—&2 ) —2 7 H5— GEAR, rotary shaft 1
C-10 | M52 0248 000 | FY vy 12 (7F) WASHER 12 (in) 1
C-11 | M13 0227 001 | »swZ3ao¥FH R WASHER 1
C-12 | M52 0247 000 | Foow¥y 12 (VF) WASHER (out) 2
G-13 | BRC 0525 B2l | ==z ¥ #525%x52 ¢ | ROLLER,chain #525x52¢| 1
C-14 | 9SW 1200 003 | 23444 MI12 WASHER, spring  M12 2
C-15 | 9NT 1200 013 | +» b M12 P15 | NUT MI2 P15| 2

@ mh




75T 0808 003

?SW p&o00 003
?NT 0800 003

D El-—@')—b)\'— - EEHmEI R

OTARY COVER & TAIL WHEEL GROUP

\

PR (M8xér) 16

y (H8r&t) ©
Ntk M8 @
AR IRE,

30—

D O—%'J—1)\— - B
. ROTARY COVER & TAIL WHEEL GROUP

AlEE| a—F &S b it # Ein ot fii &
No. CODE No. PARTS NAME Q TY| REMARKS
D-1 | 143 0550 000 | @—& Y —Hs3— 600 7w ROTARY COVER 600 ASS'Y| 1
D-2 | 143 0552 000 | ¥+A KAsx— I COVER, side R 1
D-3 | 143 0553 000 | B4 KAs3— R COVER, side L i
D-4 | 143 0554 000 | =" aHii— COVER, side 2
D-5 |[9NP 0800 040 | +A4m>Fw b M8 NUT, nylon M8 2
D- 6 |9NW 0800 053 | F=2w+wv b M8 NUT, wing M8 2
D-7 | 9FW 0800 003 | ¥4 % M8 WASHER, plain M8 2
D-8 | 144 0552 000 | Zvd.A RUBBER 2
D-9 |144 0553 000 | v FHxT A PLATE, rubber setting A 2
D-10 | 9BT 0601 603 | Hi b M6 x 16 ¢ BOLT M6 x 16 ¢ 6
D-11 | 9SW 0600 003 | 7sF¥H % M6 WASHER, spring M6 6
D-12 | 9NT 0600 003 | ¥ b M6 NUT M6 6
D-13 | 9SW 0800 003 | 7344+ M8 WASHER, spring M8 6
D-14 | 9FW 0800 003 | ZH#AH A M8 WASHER , plain M8 6
D-15 | ONT 0800 003 | +w b M8 NUT M8 6
D-16 | 143 0560 001 | ZvaLx¥ c PLATE, rubber setting C 1
D-17 | 9SW 0600 003 | 78444 M6 WASHER, spring M6 4
D-18 | 9NT 0600 003 | +w b M6 NUT M6 4
D-19 | 143 0561 000 | a5 A A+Z METALLIC, fitting 1
D-20 |143 0562 000 | ERRFY SPRING, return 1
D-21 | 9BT 0801 603 | "N b M8 x 16 ¢ BOLT M8 x 16 ¢ 1
D-22 | 9SW 0800 003 | /SAHH A M8 WASHER, spring M8 1
D-23 | M23 0619 001 | AV LIs— B LEVER, fitting B 1
D-24 |S73 1420 000 | ¥ A NF~¥—2 MAMETORA MARK 2
D-25 | 143 0565 000 | A7 — STAY 1
D-26 | 9BT 0802 003 | A b M8 x 20 ¢ BOLT M8 x 20 ¢ 2
D-27 | 9NT 0800 003 | +w b M8 NUT M8 2
D-28 | 9SW 0800 003 | /x3H A4 A M8 WASHER, spring M8 2
D-29 | M23 0616 000 | > AW Los— B LEVER, fitting B 1
D-30 | 143 0660 000 | EV U7 w3 TAIL WHEEL ASSY 1




TUUY - RIVFHN— - FUavBE E I - NIbEN—--Foo a3 8%
=5 ENGINE - BELT COVER & TENSION GROUP . ENGINE - BELT COVER & TENSION GROUP

RH&EE| a-—F &S5 il i 2 B b8 fii &

No. CODE No. PARTS NAME Q' TY| REMARKS
E-1 |144 0450 000 | > > 71 —LA FRAME, engine 1
AVEr A2 E-2 | 144 1250 000 | /s> AwvxA b+ (B WEIGHT, balance (black) 1
B E- 3 |9BT 1205 003 | &Hxn b MI2x50¢ | BOLT MI2Zx50¢| 2
\‘\z \.737; Qo E- 4 | 9SW 1200 003 | /8094 A M12 WASHER, spring M12 2
. e E- 5 |9BT 0807 003 | KA b M8x70¢ | BOLT M8x70¢ | 3
P 18 Y& E- 6 | 9SW 0800 003 | 7sH# % M8 WASHER, spring M8 3
E- 7 | 9NT 0800 003 | +w b M8 NUT M8 3
E- 8 | CEG 0021 270 | A4 &%= GMISILN-371 ENGINE GMI181LN-371 1
E- 9 | 9BT 0804 003 | &b M8 x 40 ¢ BOLT M8 x 40 ¢ 4
E-10 | 9SW 0800 003 | 23444 M8 WASHER, spring M8 4
E-11 | 9FW 0800 003 | b ZH#H A M8 WASHER, plain M8 8
E-12 | 9NT 0800 003 |+ b M8 NUT M8 4
E-13 | M81 2314 000 | ¥ A hSv—2 MARK 1
E-14 | M88 1321 000 | 7w hAss— COVER, front 1
E-15 | 108 1421 000 | 7w h~v—2 MARK 1
E-16 | 128 0712 000 | V¥ A,3— COVER, rear 1
E-17 |9CR 0801 213 | hZ A2 M8 x 12 ¢ SCREW M8 x 12 ¢ 1
E-18 |9CR 0601 213 | hZ A2z M6 x 12 ¢ SCREW M6 = 12 ¢ 2
E-19 | 128 0713 000 | Asx—aF54 7L —Fh PLATE, cover 1
E-20 | 9BT 0601 203 | Rxn b M6 x 12 ¢ BOLT M6 x 12 ¢ 2
E-21 | 9SW 0600 003 | 73444 F M6 WASHER, spring M6 2
E-22 | 9NT 0600 003 | +» b M6 NUT M6 2
E-23 | 9KY 0503 503 | F— 5x5x35¢ | KEY 5xhx35¢4] 1
E-24 | 144 0851 000 |~ hAHIN—AT— STAY, belt cover 1
E-25 |9BK 0801 683 | /xAx#YFHRLEF MEx16¢ BOLT, w/washer M8 x 16 ¢ 2
E-26 | M40 5214 001 | => o> 7=V PULLEY, engine 1
E-27 | M40 3852 000 | &>FF—1V PULLEY, body 1
E-28 | 9BT 0801 603 | K b M8 x 16 ¢ BOLT M8 x 16 ¢ 1
E-29 | 9VA 0390 003 | V-~uL b LA-39mf V BELT LA-39inch| 2
E-30 | 144 0850 000 |~ b Ass— COVER, belt 1
E-31 |M26 0833 001 | /7 KNOB 2
E-32 | 143 0851 000 |~ bA/s—PUVTrAT4 STAY 1
E-33 | 9BK 0602 083 | 34V FHRLE  MoEx20¢ BOLT, w/washer M6 x 20 ¢ 2
E-34 | 8MA 0226 000 | ~)V hA—v—2 MARK, belt cover ' 1
E-35 | 144 0852 000 | 7> a7 —A ARM, tension 1
E-36 | M36 2838 000 | 74 vz#vFrvarErsii ¢ 23| SPRING 2.3 1
E-37 | M66 0824 000 | 7> a2an A-W ROLLER, tension A-W 1
E-38 | 9RS 1200 005 | AF+wFV 7 S-12 RING, snap S-12 1
E-39 | 9BK 0601 483 | /334 FHENb  MEx14¢ BOLT, w/washer M6 x 14 ¢ 1
E-40 | 143 0857 000 | 7Y KXFw b NUT 1

—13 - =,



E.

Iy - NIEAN— T3
ENGINE - BELT COVER &

T

EN

n\

EalED
ON GROUP

T 230 = Nk I~ »
- ENGINE - BELT COVER & TENSION GROUP

S>3 a &

RUiFESE| I—F &S i i () Hat )
No. CODE No. PARTS NAME Q TY| REMARKS
E-41 |8MA 0518 000 | A=Ky Frrv—2 MARK 1
E-42 | 143 0566 000 | >—i-d L RUBBER, seal 1

B =




F N\ EIL -3 rO-IbUN\—Bi%
. HANDLE & CONTROL LEVER GROUP

s 16

F.

NFIL - OOV —BEEiE
HANDLE & CONTROL LEVER GROUP

RAili%F=| a—F #H= & il # i1 i i =
No. CODE No. PARTS NAME Q TY REMARKS
F-1 | 143 0650 000 | /> K HANDLE 1
F-2 | 8MA 0027 000 | 74 >HREX v —2 MARK, stop button 1
F- 3 | FR63048A ANV FT AL WF SWITCH, stop 1
F-4 |124 0618 000 | N> Ra=FY GRIP, handle adjust 1
F-5 143 0651 000 | N>y KvF S 4w b BRACKET, handle |
F-6 |143 0652 000 | "> Kb Whssf7 ¢19%c36 | PIPE handle ¢ 19xt3.6 1
F-7 | 9BT 1212 003 | #An b MI12x120¢ | BOLT MI2x120¢ | 1
F- 8 | 9SW 1200 003 | /s4¥4 % M12 WASHER, spring M12 1
F- 9 |ONT 1200 003 | +w b M12 NUT MI12 1
F-10 | 9BT 0802 003 | A b MB = 20 ¢ BOLT M8 =20 ¢ 4
F-11 | 9SW 0800 003 | /SA 44 A M8 WASHER, spring M8 4
F-12 | 143 0654 000 | /»> Kahsi— COVER, handle 1
F-13 | M81 2229 000 | n> FaAi—v—2 L MARK, handle cover L 1
F-14 | M81 2230 000 | N> Kukssi—v—2 R MARK, handle cover R 1
F-15 | M86 0717 000 | 7 >¥ ¥ Favv—2 MARK 1
F-16 | 8MA 0224 000 | 2 A A > PLATE, main 1
F-17 | 9BK 0601 093 | e Z 84243 W AN bM6x10¢ | BOLT, w/washer M6 x 10 £ 2
F-18 | 8MA 0009 000 | 7> »I¥>»awvrv—2 | MARK 1
F-19 | 143 0663 000 | a3 v&¥Favtf T4 F WIRE 1
F-20 | 143 0653 001 | N> KauarAf ¥y PIN, handle 1
F-21 | M40 0429 000 | aT A>3 vt SPRING 1
F-22 | E1l 2224 000 | 75 wFLii— (8) LEVER, clutch  (black) 1
F-23 | 9CV 1500 001 | a2 wZ A~~~ CV-150A BELT, convex CV-150A 1
F-24 | M81 2222 001 | 7> a»iis— LEVER, tension 1
F-25 | 124 0831 000 | 10 7V w (#°) 10 GRIP (red) 1
F-26 | 8MA 0026 000 | v/ s—Ywoiv—2 MARK 1
F-27 [ 103 1012 000 | ¥4 4 WASHER, plain 1
F-28 | 9ST 0201 503 | 7Y ¥~ $2x15¢ PIN, split p2x15¢ | 1
F-29 | 143 0858 000 | 7> =3>vA4F WIRE, tension 1
F-30 | M13 1754 000 | 7> a >k wrs g SPRING 1
F-31 | 9NT 0600 003 | +w b M6 NUT M6 1
F-32 | 9NP 0600 042 | =4/ a+w b M6 NUT, nylon M6 1
F-33 | 33851000 | 7L —F U A o143 [06] 0o | WIRE, blake 1
F-34 |E12 1111 030 | 25 vFLi—T vy LEVER, clutch 2
F-35 | 9CV 1500 001 | az~=wZ Z~)L k CV-150A BELT, convex CV-150A 2
F-36 | 143 1350 000 | REY w4 % - WIRE, slottle 1
F-37 | E32 4124 000 | 2aw hbrs— ¢ 254 LEVER, slottle ¢ 254 |
F-38 | M81 2310 001 | ¥4 >ARAxa—F CORD, stop 1
F-39 | M81 2311 000 | AA wFAsx— COVER, switch 1
F-40 | M81 2312 000 | Ax—=hUWH TSP FLANGE, setting cover 1

I = ,




G.

iz - DT
TLLAGE & TOOTH REST GROUP

G HiFn - DZREAR

TILLAGE & TOOTH REST GROUP
HIES| a—F &8 fz‘ﬁ 5 # i Mg oz
No. CODE No. PARTS NAME QTY REMARKS
G-1 |144 1058 000 | aAmonerhy L TOOTH REST L 1
G-2 |144 1057 000 | aAw iy R TOOTH REST R |
G-3 | M40 0502 000 | KLt w haFL b BOLT, set drum 2
G-4 [9NL 1000 003 |gwZFw NUT, lock 2
G-5 | M52 0724 000 | WA NYWERLE BOLT, setting edge 14
G- 6 |9NT 1000 003 | Fw h M10 NUT M10 14
G- 7 |9SW 1000 003 |5t M10 WASHER, spring  MI10 14 o
G- 8~11/C01 0008 020 |FXYA MN-14 ¥23 HATCHET TYPE ASSYYblade| 1 4 <4
G- 8 |RO4 0641 000 | F & A MN-7L, HATCHET TYPE MN-7L g | FHe BT
G-9 |R04 0640 000 |F /A MN-7R HATCHET TYPE MN-7R 6 adad
G-10 |RO4 0644 000 | F &V A MN-9R HATCHET TYPE MN-9R 1 4°
G-11 |RO4 0645 000 | F & A MN-9L HATCHET TYPE MN-9L 1 50
- (dRY
77V

= 2 .,




H EHEHRG R H EHERRI %
. WHEEL GROUP - WHEEL GROUP
RHES| a-F &5 & o | o=
No. CODE No. PARTS NAME Q TY| REMARKS
=
H-1 | M40 0510 002 | A4 veFa2—7 TUBE, wheel 2
H-2 | M26 1111 000 | ¥+¥ 2> PIN, axle 2
H-3 |9RP 1023 003 | RE¥> 10 RPIN 10 2
H-4 | MBI 1124 000 | &AL OSLF7UH) 300A-7A | WHEEL 300A-7A | 2
. H-5 | M81 1125 000 | &AL L7 7UE) 300A-7B WHEEL 300A-7B 2
H-6 | MBI 1103 002 | %4 ¥ 350-7 7 ¥ R TIREASSY 3507 R 1
H-7 | MBI 1104 002 | %4 ¥ 350-7 7w L TIREASSY 3507 L 1
H-8 | 144 1113 000 | A LA BOSS, wheel 2
H-9 | 9BT 0801 603 | AL b M8x16¢ | BOLT M8x16¢ | 8
H-10 | 9BT 0802 003 | &k M8x20¢ | BOLT M8x20¢ | 8
) H-11 | 9SW 0800 003 | /<5474 % MS8. WASHER, spring M8 16
H-12 | 9NT 0800 003 | +¥ b M8 NUT M8 16
H-13 | M26 1111 000 | ¥+ o2y PIN, axle 2
H-14 |9RP 1023 003 | R¥> 10 RPIN 10 2

-2l - — 20— .



IR
ACCESSORY PARTS GROUP

J JEmpER
- ACCESSORY PARTS GROUP

BiEE| a—F #FS il it #h S8 i &

No. CODE No. PARTS NAME QTY REMARKS
J- 1 | M40 4411 000 | Ry Z AAI%F 13x17 SPANNER,box 13 x17 1

J- 2 | M40 4412 001 | Rw 7 AV >+ 17 WRENCH, box 17 1

J-3 [9TL 1701 900 | R,%5 17 %19 SPANER 17x19 1

J-4 | 143 1511 000 | R>FHV LY MANUAL BOOK, chassis 1

J-5 | M26 1111 000 | v o2 ¥ PIN, axle 1

J-6 |9RP 1023 003 | RE > 10 R PIN 10 1

J- 7 | M40 0502 000 | RZ Lty bFL b BOLT, drum set 1

J-8 |9NL 1000 003 | mwZ+wv b MI10 NUT, lock M10 1

-9 | 111 1530 001 | aws&7onm BAG, tool 1

J-10 | FA21297 Virw by g 160 ¢ WRENCH, socket 160 ¢ 1 | =ry U RSm
J-11 | KNI3001AA AZ Y20 RFA 29— DRAIVER, screw 1 |z AR
J-12 | KNH2009AA TP MITYHA Y AL 3 | MANUAL BOOK, engine 1 |y A RE

—24—




